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DEMONSTRATION PROJECT l·-8D-77-S27 
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FINAL REPORT 

This project was completed and the Contractor was released on June 16 1 

1978. Since that time it has carried approximately l~,000 vehicles per 

day. A total of some 6,270,000 vehicles have used this system and to 

the present time the~c are no signs of any type of failure. llowever, 

failure is never expected on any complete rehabilitation project of this 

type. The winter months have been normal to mild with very little severe 

icing experienced. The area had a severe flood after the project was com­

pleted and water stood to the shoulder level for several days with no ~ffect 

on the serviceability of the system. 

The appearance of this project is no different from a project using new 

materials. There is evidence of minor rutting in the surface mix in the 

right lane, but it does not extend into tl1e asphalt stabilized base. 

Cores were taken randomly from this project and tests were made to deter-

mine the quality of the material The test reports are attached. They 

indicate asphalt that has hardened more than desirable. Corrections for 

hardening have been made on other projects since the completion of this 

project. Asphalt softening agents or higher penetration asphalts are being 

used, depend on test results of the existing salvaged asphalt. 

With the continued demand for--and the lack of--petroleum products it seems 

even more practical to design and encourage recycling as a ;tandard rehab­

ilitation process. It is evident from this project that recycling is a 

viable construction procedure that conserves energy and natural road building 

materials. With the completion of other projects we will be able to perfect 

and improve the recycling process. The contracting industry will meet the 

challenge with equipment and methods developed explicit 

asphalt materials. 
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